NITTO KOHKI

Electric vacuum end effector

E@VEE .-

Model: EVE-500
TM Plug & Play Instruction Manual




Contents

- BaSIiC OPEIratioNS ..........ooiiiii et a e e e aeeane 1
- MAIN UNit & ACCESSONIES .....uuuiiiiiiiiiiiiiiiiiiiiiiieiiie bbb bbb bbb e bbb bbb bbb e b bsbesabbsbnnnssnnnnes 1
. Overview of Plug-in SOtWare ... e e 1
.Installation ON RODOL ... e 1
4-1. FOr EVE-500-NK-PNP/NPN .....cotttitiiiiiiiiiiiiiiiieieeieeeeeet ettt eeeeeeeeeaeeeaeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 1
4-2. FOr EVE-500-KOM-PNP/NPN .....cootttiiiiiiiiiiiiiiiiiiiieiieeeeeeeee ettt eee e eee e e e eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 3
B 103 & 7Y i | o =SSP 4
. Plug-in Software Installation Method .......................oiiiiiiiie 5
6-1. Installing the COMPONENT.........cooiiiiiiiii e 5
N €1y o] o1 gl = U1 (o] NS 1= (1] o J P 7
SRODOE Program ... ... ..o 8
A S T8 o 1o 0 I @0 0 0] 0 To ) 1= o | P 8
A S o (== LTI @7 0] o] oo 1= o | SR 9
7-3. SAMPIE PrOJECES ... 9
CTrOUDBIESNOOtING ..o e 11



Basic Operations
For basic operations of the electric vacuum end effector e-VEE, refer to the e-VEE instruction manual.

Main Unit & Accessories

1. — e-VEE Main Unit

2. — Accessory O Robot connection parts (Adapter ring, Flange adapter or Master cylinder)
3. — Accessory 2 Suction cup

Note: For details, refer to the e-VEE instruction manual.

Overview of Plug-in Software
This is a dedicated plug-in software for the TM S series.

Installation on Robot

4-1. For EVE-500-NK-PNP/NPN
Note: To ensure safety, make sure the robot is powered off before beginning the installation.

@ Insert the parallel pins into both the upper and lower sections of the connection adapter TM.

@ Align the parallel pin position of the connection adapter TM with the hole position of the robot flange and the
flange adapter and attach using the included bolts (M6 length 40 mm, 4 pcs). At this time, insert the adapter
ring between the connection adapter TM and the flange adapter.

Note: Use the included M6x40 bolts (shorter ones, 4 pcs).

(® Insert the parallel pins into the tool flange of the e-VEE main unit. Align them with the holes on the flange
adapter, then manually rotate the adapter ring until the screws engage and it no longer turns.
Once it stops rotating, tighten it using the separately sold pin spanner (Model: EVE-PS-7075).

Robot flange

[ e-VEE Accessories ]

.......................

[ —

Connection adapter TM
Model: EVE-CA-TM

_____________________________

Parallel pin
Connection adapter TM
Parallel pin

Hex socket head bolt M6x40
2 Pay attention to the length
(M6x45 is not used)

e

.............................



@ Insert the cable (Model: EVE-CA-M8-FM) into the connector of the e-VEE main unit, then tighten the nut on
the cable to the connector to secure it.

Note: Align the positioning protrusion of the connector and insert it.

Connect the cable on the robot side in the same way.

(

[Optional accessory] /

Cable M8 Female-Male
Model: EVE-CA-M8-FM

Connector



4-2. For EVE-500-KOM-PNP/NPN
Note: To ensure safety, make sure the robot is powered off before beginning the installation.

@ Insert the parallel pins into both the upper and lower sections of the connection adapter TM.

@ Align the parallel pin position of the connection adapter TM with the hole position of the robot flange and the
master cylinder and attach using the included bolts (M6 length 45 mm, 4 pcs).

Note: Use the included M6x45 bolts (longer ones, 4 pcs).

(® Align the pin of the master cylinder with the hole position of the tool adapter.
While pressing the pusher of the master cylinder, lift the e-VEE main unit straight up to connect it.

Robot flange \

[ e-VEE Accessories ]

N

Master cylinder
(Pusher)

P ——

[Optional accessory]
Connection adapter TM
Model: EVE-CA-TM

_______________________________

Parallel pin

1
i
i
i
Hex socket head bolt M6x45 i
% Pay attention to the length 1
(M6x40 is not used) i

7

_______________________________



@ Insert the cable (Model: EVE-CA-M8-FM) into the connector of the e-VEE main unit, then tighten the nut on
the cable to the connector to secure it.

Note: Align the positioning protrusion of the connector and insert it.
Connect the cable on the robot side in the same way.

[Optional accessory] /

Cable M8 Female-Male
Model: EVE-CA-M8-FM

Connector

5. TCP Settings

Set the TCP of e-VEE as follows. The main unit weighs approximately 1.3 kg.

For EVE-500-NK: XOmm /YO mm/Z 190 mm
For EVE-500-KOM: XOmm /YO mm/Z 196 mm

Note: The above settings are for when using the suction cup (PFG-35-S) and dedicated connection adapter (EVE-
CA-TM) included with EVE-500-NK/KOM. Please change the settings if using separately sold or third-party
suction cups.

omm/s 100% o) » T1 [ 84BE @ 000 &

Tool Settings

Set Tool Parameters {~¥ CurrentTool:  RobotEndFlange

{T} Tool frame w.r.t the RobotEndFlange frame
Teach TCP Parameters
X(mm): 0.00 Y(mm): 0.00 Z(mm): 190
Vision TCP Calibration

RX(deg): 0.00 RY(deg): 0.00 RZ(deg): 0.00

Tool Mass

(kg): 1.30

/N r /7 ¥
/ (RoboténdFlange) ( (7

\\

Additional Settings



6. Plug-in Software Installation Method
6-1. Installing the Component

@ For the plug-in software, download the TM Component for TMflow2 from Nitto Kohki's website
(https://www.nitto-kohki.co.jp/)

File name: RobotEndEffector_nittokohki_EVE500_V201_Release
RobotEndEffector_nittokohki_EVE500_V201_Suction
@ Insert the USB drive and rename it to "TMROBOT".
® Save the TM Components from the downloaded zip file to the USB drive.

The directory path is [\TM_Export\Nitto Kohki\ComponentObject] .

] » TMROBOT(E) » TM_Export > Nitto Kohki > ComponentObject  »

T #ERER = &7
s
I 25 B =45 HaF
++ RobotEndEffector_nittokohki_EVESDD_V201_Release.zip 2025/07/31 &6 8 (zip 2R 44— 2T KB
++ RobotEndEffector_nittokohki_EVES00_W201_Suction.zip 2025/07/31 &16 8 (zip = Al - 24 KB

0mm/s 100% *® » «T1 [792¢ |

R K
¢? » Configuration

g v System Import/Export

D Select files Selected files

» Others Project v
Configuration W
System ~
TMcraft A4

Device Space:

Import from \USB\TMROBOT




® Click Import and select the [ Nitto Kohki] directory.

Omm/s 100% T1 [ 20F6 |

Import/Export

Select files Nitto Kohki Selected files
Project A
Configuration A
System v
TMcraft v

Device Space:
Import from 0 \USB\TMROBOT v

2,381 MB 56,951 MB

® Select the Component and import it.

Omm/s 100% T1 [ 206 | 4 B oo @

Import/Export

Select files Nitto Kohki Selected files

B component RobotEndEffecter_nittokohki_EVES00_V201_Release.zip

Project e OK fecter_nittokohki EVESD0 V201 _Suction.zip

Configuration A

Import complete
TCP

Operation Scene

Text Files

10DD Files

Ethernet Slave Device Space:
Import from 0 \USB\TMROBOT v
Safety Configuration File 2381 MB 36,951 M8

Point Datasets

System ~



Open the Component page and enable the Component.

omm/s 100% & T1 [ 20F6 | 8 oo & L i

v Configuration Com ponent List

Component Name Status Action
RobotEndEffecter_nittokohki_EVES00_V201_Release.component

RobotEndEffecter_nittokohki_EVES00_V20

1_Suction.component

» System

» Others

6-2. Gripper Button Setup

You can assign the e-VEE Component to the gripper button on the robot arm and add each Component to the project.
Pressing the gripper button adds the Component to the project and simultaneously executes the Component.




@ Click the three-line icon at the top left of the screen, select settings > Configuration > End Button and select the
Gripper Button tab.

@ Select the Using Customized Component button, choose the Component you want to assign to Grip and/or
Release, and click the Save button.

omm/s 100% =S *AUTO *T1 & & w0 & @ 5& ‘J—j

End Button

Point Button General Gripper Output

Using Customized Component
Grip

Release

Disable

7. Robot Program
7-1. Suction Component

This Component is used for suctioning workpieces.

Select EVE500_V201_Suction1 and click the button at the top left to set a wait time after “Suction” is turned ON.
In the initial state, it is set to wait [ 500 ms] after suction is turned ON.

F 3
£ EVES500 V201 Suction

X

EVES00 V20 |
1_Suction? '
J

i

Success &= | False &=

1/0 ) 1/0 )



7-2. Release Component
This Component is used for releasing transported objects.

Select EVE500_V201_Release1 and click the button at the top left to set a wait time after “Release” is turned ON.
In the initial state, it is set to wait [ 500 ms] after release is turned ON.

®  EVE500_V201_Release
| X
EVES500 V20
7_4‘?9/9&:597 -
Success s False

I/O
/ 0 y, O J
7-3. Sample Projects

This is a simple suction transport project using Components.

@ Navigate to the Project page and create a new flow project.

@ Create a suction point.

- vad o
— Omm/s 100% *@© = T1 [ 206 | S B O %
File Vv Manager Vv Project function v * |4, 0 RobotBase = 2 ToolTeach
. t NittoKohki CloseSt: ErrorStop ~
Node List Q ! : ! o (Y
Quick Access
Start
- ! »
O Point l
L Move 2 Pt B
~
)
Circle
Path
= Pallet
Flying Trigger
Al Vision v
Logic '
Process v 80%
Information e




3 Selecting [EVE500_V201_Suction] will activate e-VEE and suction the object.
— Omm/s 100% *S +T1 [20F6 | s Ao O % £J-‘

File v Manager Vv Project function -, Q s |i_, 0 RobotBase 8| 2 ToolTeach
- I~ ®Nittokohki  CloseStoy ErrorStop < 27| v
NodelList Q ! P -

Quick Access

Motion b

Start
Al Vision A4 T
r
Logic e p1 Q
T2 .
Process ~
Information v . . .
Communication v 8—'
)
Force-Related v yo Suces & e Fake
O O

EVE500_V201_Release
EVES00_V201_Suction

80%
TM_Example v

@ Atfter successful suction, create another point to move to the target placement location.

— omm/s 100% *© +11 [20F6 | s Boo¥ ® %
File Vv Manager VvV Project function v 2 G B T ‘ |: 0 RobotBase E 2 ToolTeach

’ T NittoKohki CloseS v
NodeList Q) ittoKohki oseStop ErrorStop < > 7

Quick Access

Point (l\ »
1 12 # b
T+ Move . :
: O
Circle
Path
EE."‘. Pallet
"
,  Flying Trigger
Al Vision A4 12 n2 o
Logic A’ ?J
Process v 80%
Information v

-10-



® Select [EVE500_V201_Release] to stop e-VEE and release the suction and place the object.

omm/s 100% @ e T1 [20Fs | s Ao @ %

File v Manager v  Project function ™ C @) Q ES M, 0 RobotBase 2 2 ToolTeach

NodeList Q I~ ©NittoKohki  CloseStop  EmrorStop. 27| v

-t

Quick Access

Start
Al Vision A f #
r
. N\ P3 Q
Logic v p. (- 12 .
T2 L 1
Process v
Information A4 FVESD0 V2
EVESOO V2 gy Ol_Relea.. ™
OF_Suct. .
Communication ' - @—"’J
8 ™
- Success False
Force-Related v g o 4 gg fe & g " - BN
3‘ : ) ¥
-’ O N
EVES00_V201_Release T2 ? t W Stop

EVES00_V201_Suction

80%
TM_Example v

® Run the project to verify that the e-VEE is functioning correctly.

8. Troubleshooting

For precautions when using the main unit, refer to the e-VEE main unit instruction manual.

-11-



